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NUCOR-YAMATO STEEL CO.

P.C.BOX 1228 @ BLYTHEVILLE AR 72318

CERTIFIED MILL TEST REPORT
106% MELTED AND MANUFACTURED IN U.S.A.
All shapes produced by Nucor-Yamato Steel are cast

INVOICE NO. 526066 and rolled to a fully killed and fine grain practica.
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ELONGATION BASED ON 8.00 INCH GAUGE LENGTH

| hereby certity that the contents of this report are

accurate and correct. All test results and operations

performed by this material manufacturer are in
compliance with the requirements of the material

specifications listed in the Spacifications Block above.
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